PARTS CATALOG

CE SPEC & U S. SPEC

Model BH2500(A) (AU)

MACHINE BODY

CONTROL LEVER ASSY

ENGINE BODY

CARBURETOR & AIR CLEANER

RECOIL STARTER, FUEL TANK & COVER
FLYWHEEL & CLUTCH

STANDARD ACCESSORIES




MACHINE BODY BH2500(A-AU)PARTS LIST

e

w0 /7




MACHINE BODY BH2500(A-AU)PARTS LIST
QUANTITY

REF. ROBIN CE SPEC. | US. |

NO. | NUMBER PART NAME (A [(AU) | (A) |  OUR PART NUMBER
1| 6241002002 | PIPE SHAFT COMPL 11 | 1 9800
2 | 6191500400 | SHAFT 1| 1 5433

*4 | 6258046002 | PROTECTOR ASSY 11 ] 1 9805 (Include 5-8)
5 | 6258050000 | PROTECTORASSY,BRACKET| 1 | 1 | 1 98058
6 | 6256048002 | PROTECTOR BOTTOM 11| 1 9806
7__| 0043605400 | SCREW ASSEMBLY 2 | 2 | 2 9810 (M5*40 W, SW)
8 | 0021805000 | NUT 2 | 2| 2 7020 (M5)

10 | 6271501500 | SPACER 1 9933

*11_ | 6254019000-2 | HANGER ASSEMBLY HERE 9811 (Include 12)
12| 0043605200 | SCREW ASSEMBLY NN 9812 (M5"20 W, SW)

13| 6214014000 | HANDLE COMPL 1 8602 (Indlude 14-17)
14| 6274004010 | LOOP HANDLE 1 9854
15| 6214014010 | GUARD STAY 2 9852
16| 6274004020 | LOOP HANDLE BAR 1 9855
17| 6274004040 | SOCKET HEAD BOLT 2 9979 (M6"20 SW)

“18 | 6245003000 | CONTROL LEVER ASSEMBLY | 1 1 9856
20 | 6214501600 | HANDLE 1 9851
21| 6214502000 | HANDLE 1 9853
22| 6254500000 | GRIP 1 8037

23 | 6245002000 | CONTROL LEVER ASSY 1 9801

25 | 6254007001 | HOLDER HANDLE ASSY 1 9857 (Incl.26, 27)
26| 0119059840 | SOCKET HEAD BOLT 4 9934 (MI5*25 SW)
27| 0119059890 | SOCKET HEAD BOLT 4 9935 (M5°25 SW)
29 | 6114005000 | HANDLE COMPL 1 9850
30| 0119059860 | SOCKET HEAD BOLT 4 6126 (M5 * 33)
31| 0022705000 | NUT 4 1703 (M5)

“33 | 6213017002 | CASE GEAR ASSY RN 9813 (Inol. 34~48)
34| 0119059890 | SOCKET HEAD BOLT 11| 1 6268 (V525 SW)
35 | 6212500300 | BALL BEARING RN 6008 (60922)

36 | 0031508000 | SNAP RING OUTER 1 1| 6130

37 | 0031424000 | SNAP RING INNER HERE 1167

38| 0600069990 | BALL BEARING 1| 1 5310 (62622)

39| 6213021000 | GEAR SET I 5437

40 | 0600109980 | BALL BEARING 11 | 1 1386 (6000DDU)
41| 0031426000 | SNAP RING INNER 11| 6129

42| 6218501601-1 | WASHER RECEIVE RN 9614

43 | 6218008000 | WASHER CLAMP COMPL R 6112




MACHINE BODY BH2500(A-AU)PARTS LIST

o




MACHINE BODY

BH2500(A-AU)PARTS LIST

ROBIN QUANTITY
B
REF. PART CE SPEC. | US.
NO. NUMBER PART NAME (A) [(AU) | (A) OUR PART NUMBER
44 | 6258505001 | NUT (O 9815 (M8) (C. CLOCK W SW)
45 | 6218500200-1 | GUARD 11 ] 1 9859
46 | 0119059780 | SOCKET HEAD BOLT 2 2] 2 2343 (M5™12 W. SW)
47__| 6253011012 | BOLT OIL 111 ] 1 9860
48 | 0043105060 | SCREW HEAD BOLT 11111 1706 _(M5*6)
50 | 0119059490 | SOCKET HEAD BOLT 11 9816 (M5*14 W.SW)
6249005010 1
52 | 6249004010 | LABEL CAUTION 1 9861
6249014010 1
53 | 6259514700-1 | LABEL CAUTION 1| 1 9862
55 | 0736250950 | LABEL 1 9863




CONTROL LEVER ASSY

BH2500(A-AU)PARTS LIST

* Loop—-Handle type

o QUANTITY
ROBIN
NO. NUMBER PART NAME A Ay | (@A) OUR PART NUMBER
2 6195006030 | LEVER 1 9802
3 6215023060 | LEVER 1 9803
4 6215023050 | ADJ COMPL 1 9804
*6 6245003010 | WIRE SET COMPL. 1 9807 (Incl. 7)
7 6245003020 | T. CABLE 1 9808
12 6195006050 | SPRING 1 9809
14 0119059720 | SOCKET HEAD BOLT 2 9817 (M5*20)
15 6415011160 | NUT 2 09818 (M5)
18 6195006060 | TAPPING SCREW 4 9819 (M4*20)




CONTROL LEVER ASSY

BH2500(A-AUYPARTS LIST

* U-Handle type

QUANTITY
ROBIN
REE. BART CE SPEC. | U.S.
NO. NUMBER PART NAME (A (AU | (&) OUR PART NUMBER
2 6215022030 | LEVER 1 9864
3 6215023060 | LEVER 1 9843
4 6215023050 | ADJ COMPL 1 9844
6 6245002010 | WIRE SET 1 9845 (incl. 7)
7 6245002020 | WIRE COMPL 1 9846
12 6195008050 | SPRING 1 9847
14 0119059980 | SOCKET HEAD BOLT 1 9936 (M5*30)
15 6215022040 | NUT 1 9937 (M5)
18 6195006060 | TAPPING SCREW 2 9819 (M4*20)




ENGINE BODY BH2500(A-AU)PARTS LIST

=77
o-a @> ‘Q**'/\\%
oGl )

8 A A Ty
;c/%/ T
& 3




ROBIN

QUANTITY

REF. PART CE SPEC. | U.S.
NO. NUMBER PART NAME @A) [(AY) | A OUR PART NUMBER
1 5921005001 | CYLINDER BLOCK SET 1 9820
4 5921501200 | BALL 2 9821 (VL100-122)
5 5021500502 | COVER. CAM GEAR 1 9822
6 5921004000 | ROCKER COVER COMPL 1 9823
7 5921500700 | GASKET, COVER CAM GEAR 1 9824
8 5021500800 | GASKET, ROCKER COVER 1 9825
10 5921501000 | LEAD VALVE 1 9826
11 5921501100 | RETAINER PLATE 1 9827
12 0119049980 | SOCKET HEAD BOLT 1 9980 (M4*10SW)
13 0043605160 | SCREW ASSY 3 9981 (M5*16 W, SW)
14 0119059510 | SOCKET HEAD BOLT 6 9982 (M5*14 )
15 0119059500 | SOCKET HEAD BOLT 2 9983 (M5*30W)
16 0043605140 | SCREW ASSY 3 0084 (M5*14 W, SW)
17 6241500203 | CASE CLUTCH 1 9848
18 0043605140 | SCREW ASSY 3 5416 (M5*16 W, SW)
19 5026500000 | CASE OIL 1 9829
20 5926500100 | GASKET, CASE, OIL 1 9830
21 5026500200-1 | TUBE OIL 1 9831
22 5026500300 | WEIGHT OIL 1 9832
23 5926500600 | OIL GAUGE 1 9833
24 0213160020 | GASKET 1 9834 (FHI)
25 0043605180 | SCREW ASSY 4 1707 (M5*18 W,SW)
26 0650109950 | PLUG SPARK 1 9835
27 5923503800 | WASHER 1 8606 (NYLON 6)
29 6242003000 | DRUM CLUTCH COMPL 1 9849
30 0031432000 | SNAP RING INNER 1 6272-1
31 0600129950 | BALL BEARING 1 8603 (6201DD)
32 0031512000 | SNAPRING OUTER 1 1398
33 6241500300 | SPACER 1 9836
36 6241500401 | DAMPER PIPE 1 1 9837
37 6241500501 | DAMPER PIPE 2 1 9838
38 6241500600 | BRACKET PIPE 1 1 9839
39 6241500700 | BRACKET PIPE 2 1 9840
40 0119059900 | SOCKET HEAD BOLT 1 6128 (M5*12 SW)
41 0119059950 | SOCKET HEAD BOLT 2 1223 (M5*18 SW)
*43 5219002000 | STAND SET 1 9841 (Incl.44)
44 0140059480 | SCREW 2 9842 ( M5* 14 W, SW)




ENGINE BODY

BH2500(A-AU)PARTS LIST

vy

) ‘*ﬁ) 2

S
a8
&/

A
.\i\‘m \

v, Bh-e-a | y /y@
"B SN
o i ﬁ%‘?@
g ) 5

)

.—7 ]




ENGINE BODY

BH2500(A-AU)PARTS LIST

ROBIN
REF. PART
NO. NUMBER PART NAME QUANTITY OUR PART NUMBER
51 5922003000 CRANK SHAFT ASSY 1 9865
53 0440129960 OIL SEAL (L) 1 9866 (TC12286)
54 0440109970 OIL SEAL (S) 1 9867 TC10205)
55 5421500500 CLIP 1 9868
57 5922500900 PISTON 1 9869
58 5922004000 PISTON RING SET 1 9870
61 0565089970 CLIP 2 5330
62 5232502600 PIN, PISTON 1 5329
71 5921501400 SPACER 2 9871
72 5923500001-1 | CAMLIFTER 2 9872
73 5923007000 CAMGEAR ASSY 1 9873
74 5923500501 SHAFT, CAMGEAR 1 9874(0521.8)
75 5923500600 SHAFT, CAMLIFTER 1 9875 (@ 4*15.8)
76 5923500700 PUSH ROD 2 9876
80 5923002000 ROCKER ARM ASSY 2 9893
84 5923501101 ROCKER SHAFT 1 9894 (& 4 *28. 8)
85 5923501200 VALVE SPRING 2 9895
86 5923501300 RETAINER SPRING 2 9896
87 5923501400 EXHAUST VALVE 1 9897
88 5923501500 INTAKE VALVE 1 9808

10




CARBURETOR & AIR CLEANER BH2500(A-AU)PARTS LIST

11




CARBURETOR & AIR CLEANER BH2500(A-AU)PARTS LIST
REF. PART QUANTITY
NO. NUMBER PART NAME CE u.S. OUR PART NUMBER
*1 5926002001 CARBURETOR 1 9879 (WYL Inc. *2~19)
5926008000 1 9879 (WYL Inc. *2~19)
2 5926002060 BODY ASSY, PUMP 1 1 9880 (Incl. 21)
3 5236046140 BODY ASSY, AIR PURGE 1 1 9881
4 5236046050 COVER, PRIMER PUMP 1 1 6790
5 5246001150 PUMP, PRIMER 1 1 6504
6 5316005250 DIAMPHRAGM ASSY., MET. 1 3171
5926008010 1
7 5236046040 GASKET, METERING DIA, 1 1 9882
8 5246001040 DIAMPHRAGM, PUMP 1 1 6499
9 5926002040 GASKET, PUMP 1 1 9883
10 5926002110 JET 1 0884
5926002030 1
11 5246001010 O-RING 1 1 6510
12 5316005120 RING, SPRING RETAINING 1 1 6511
13 5236018040 SWIVEL 1 1 5418
14 5926002010 VALVE ASSY-THROTTLE 1 1 9885
15 5206008030 SCREW, THROTTLE COLLAR 2 2 5419
16 5206008110 PLUG i 7639
17 5236046010 SCREW, PUMP COVER 4 4 5602
18 5926002020 SPRING, PUMP 1 1 9886
19 5426005030 WASHER 1 1 6796
21 5016004010 SCREEN, INLET 1 1 6508
29 5923005000 INSULATOR COMPL 1 1 9877 (Incl. 30,31)
30 0170059980 NUT 2 2 9938 (M5)
31 0022706000 NUT 2 2 9939 (M6)
33 5923501801 GASKET, INSULATOR 1 1 9887
34 5923501900 GASKET, CARBURETOR 1 1 9888
35 5923502000 INSULATOR CARBURETOR 1 1 9889
36 0043605180 SCREW ASSY 2 2 1707 (M5*18 W, SW)
37 0149069970 ADJUST SCREW 1 1 9890 (M6*16)
38 5246004150 CAP 1 1 9801
40 5259500300 CAP 1 9892 (*U-handie only)
51 5921500900 PIPE, BREATHER 1 1 9912 (@8*@4*150L)
52 5923004001 PLATE, CLEANER ASSY 1 1 9913 (Incl.53~63)
53 5923006000 PLATE, AIR CLEANER COMPL 1 1 9914
54 5316500701 CHECK VALVE 1 1 9915

12




CARBURETOR & AIR CLEANER BH2500(A-AU)PARTS LIST




CARBURETOR & AIR CLEANER

BH2500(A-AUYPARTS LIST

RCBIN

REF. PART QUANTITY

NO. NUMBER PART NAME CE u.s, OUR PART NUMBER
55 5923502400 CHECK VALVE(1) 1 1 9916 (VA3143)

56 592356025600 PLATE CHECK VALVE 1 1 9817

57 5923503300 PLATE, SEPARATOR 1 1 9018

58 5923502200 LEVER, CHOKE 1 1 9919

60 5923503200 ELEMENT, AIR CLEANER 1 1 9920

62 0240139970 O-RING 1 1 9921 (P14[J1S B 2401})
63 0240159990 O-RING 1 1 9922 (P15)

64 5923502300 PLATE, CHOKE 1 1 9923

65 5923502600 PLATE 1 1 9924

66 0213069990 GASKET 1 1 6520

67 5923502700 COVER, AIR CLEANER 1 1 9925

68 5923503001 PIPE { 1 9926 (@7"@3*60L)

69 0140059480 SCREW 1 1 9927 (M5*14 W, SW)
71 5923503100 SCREW 2 2 9974 (M568 W, SW[SUS])
72 0561080010 HOSE CLAMP 1 1 9928

81 5923001000 MUFFLER, EXHAUST 1 1 9830

82 5923501601 GASKET, MUFFLER 1 1 9929

83 5823503400 COVER, MUFFLER 1 1 9931

84 0119059520 SOCKET HEAD BOLT 2 2 9932 (M5*40 W)

85 0140059962 SCREW 1 1 4739 (M5*6)

14




RECOIL STARTER, FUEL TANK & COVER BH2500(A-AU)PARTS LIST




RECOIL STARTER, FUEL TANK & COVER

BH2500(A-AU)PARTS LIST
ROBIN

REF. PART
NO. NUMBER PART NAME QUANTITY OUR PART NUMBER
“1 5925001001 | STARTER REWIND 1 9940 (Incl. 2~10)

2 5925001030 | REEL 1 9941 (t=0.8)

3 5195002060 | SET SCREW 1 9942

4 5215002030 | SPIRAL SPRING 1 5374 (4*@.4)

5 5195002110 | COLLAR 1 5577

6 5195002100 | SWING ARM 1 9043 (@ 1.4)

8 5925001050 | STARTER ROPE 1 9944 (22.8)

9 5225004020 | STARTER KNOB 1 7614
10 5195500000 | PULLEY 1 5578
13 0043604250 | SCREW ASSY 2 9945 (M4*25 W, SW)
14 0230049940 | SPACER 2 9946
15 5029500800 | TANK GUARD 1 9947
16 0043605100 | SCREW ASSY 2 9948 (M5*10 W, SW)
18 6249500100 | LABEL MODEL 1 9949
22 5926500400 | TANK FUEL 1 9950
23 5926003000 | TUBE 1 9951
27 5236503900 | FILTER 1 3112
28 0561059990 | HOSE CLAMP 1 3114
29 5026006001 | CAP, FUEL TANK ASSY 1 9952
30 5026005000-1 | STRAP UNIT 1 9953
34 5036500200-1 | PLATE 1 9954
35 5036500300-1 | PLATE 1 9955
36 5196500301 | DAMPER 1 9956
41 5025500600 | COVER, CYLINDER 1 9957
42 0043605100 | SCREW ASSY 2 9975 (M5*10 W, SW)
43 0043604160 | SCREW ASSY 2 9976 (M4*16 W, SW)
44 5027500000 | COVER, PLUG 1 9958
46 0566059980 | CLAMP 1 9959
47 5929500100 | LABEL TRADE MARK 1 9960

16




FLYWHEEL & CLUTCH

BH2500(A-AU)PARTS LIST

WASHER

ROBIN
REF. PART
NO. NUMBER PART NAME QUANTITY OUR PART NUMBER
2 5927001010 IGNITION COW 1 9961
3 5927001020 FLYWHEEL 1 9962
4 5927500100 CAP, PLUG 1 9963
5 0654009931 SPRING PLUG CAP 1 6169
6 5927003000 WIRE COMPL 1 9964
7 5257018001-1 | WIRE COMPL 1 9965
8 5257500300 GROMMET 1 9966
11 0011306160 BOLT ASSY 1 6190 (M6*16 SW)
12 0031206000 WASHER 1 1395
13 0140049920 2 5351 (M4*20 W, SW)
16 5928500000 SHOE,SLUTCH 2 9967
17 5928500100 1 9968
18 59285600200 BOLT, CLUTCH 2 9669
19 5928500300 2 9970

17




STANDARD ACCESSORIES

BH2500(A-AU)PARTS LIST

QUANTITY
ROBIN
REE. PART CE SPEC. | U.S.
NO. NUMBER PART NAME (Aa) (AU | (A) OUR PART NUMBER
1 6207003002 | BAND ASSY 1 1 7113
2 6247001001 BAND ASSY 1 9971
4 6208501400-1 | CUTTER 1 1 1 (9 X 4 TX1)
5 6418500701 COVER,CUTTER 1 1 1 Quzp— (LA IO
6 6249000000 | TOOL 1 0077
7 6249000000 | TOOL 1 9978
6240500300 1 1 English, Italian,Spanish
8 6249501900 | INSTRUCTION MANUAL 1 1 French, German, Dutch
6249500400* 1 (BH2500-0WN)
9 0722105000 | BOTTLE, OlL 1 1 1 8605
10 6111502700 | CLAMP, WIRE 2 0973
6418018000 | CUTTER ASSY 1 1 (U-4)
12 1 1835

18







